+ Installations for WB-606612 + SDC-10-6

Page-1



+ Installations for WB-606612 + SDC-10-6

+

Step 1.

Page-2



+ Installations for WB-606612 + SDC-10-6

-
® Take out the number: LBBU . LBBL

® Join LBBU to LBBL with:

Hardware K

Grainger
Model #

Part name

Hex Screw 5/16"X3/4” | D3, L= A5 | 20 | 1YU33
1" — Eee=d—7/16"
-
S 1—5/8"
/AN —_ff' ! y
3/4 — e
0OD23

Flat Washer 5/16" x OD23 x 2T 20 *1JY31

(*) Hardware item at similar spec available locally.

Page-3



+ Installations for WB-606612 + SDC-10-6

LBBL

Page-4



+ Installations for WB-606612 + SDC-10-6

g
® Take out the number: LSD

® Join LBBU . LBBL and LSD together with:

Hardware D
. Grainger
Part name Description Photos Model #
{
e
Half-thread 3/8 x 4" 6 1KAG2
Screw
Flat Washer 3/8" x OD23 x 2T 12 *1JY33
Nylon Hex Nut 3/8" 6 3HDU4
NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-5



+ Installations for WB-606612 + SDC-10-6

* LBBU

LSD

LBBL

Page-6



+ Installations for WB-606612 + SDC-10-6

® Take out the number: MSDL and RBBL.

® Fasten MSDL to RBBL and LBBL together with:

Part name

Hardware P

Description Photos

Grainger

Model #

Half-thread Screw 3/8 x 5-1/2" 8 1KA68
Flat Washer 3/8” x OD23 x 2T 16 *1JY33
3/81!
Nylon Hex Nut 3/8” 0 8 3HDU4
\&; ’,
NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-7




+ Installations for WB-606612 + SDC-10-6

+

RBBL

Page-8



+ Installations for WB-606612 + SDC-10-6

Page-9



+ Installations for WB-606612 + SDC-10-6

g
® Take out the number: RSD

® Join RSD to RBBL and together with:

Hardware C
. Grainger
Part name Description Photos Model #
{
e
Half-thread 3/8 x 4" 6 1KAG2
Screw
Flat Washer 3/8" x OD23 x 2T 12 *1JY33
Nylon Hex Nut 3/8" 6 3HDU4
NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-10



+ Installations for WB-606612 + SDC-10-6

+

RSD

Page-11



+ Installations for WB-606612 + SDC-10-6

g
® Take out the number: MSDU

® Join MSDU to LBBU and RBBL together with:

Hardware P

Grainger

Part name Description Photos Model #

Half-thread 3/8 x 5-1/2" 6 1KAG8
Screw
Flat Washer 3/8" x OD23 x 2T 12 *1JY33
3/8"
Nylon Hex Nut 3/8" ’ 6 3HDU4
\&; ,,
NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-12



+ Installations for WB-606612 + SDC-10-6

+

® Join RBBU to RBBL and RSD together with:

Hardware K

Grainger

Part name Description Model #

— /e | 20 | 1vU33
—7/16"

Hex Screw 5/16" X 3/4”

Flat Washer 5/16" x OD23 x 2T 20 *1JY31

(*) Hardware item at similar spec available locally.

Page-13



+ Installations for WB-606612 + SDC-10-6

+

Page-14



+ Installations for WB-606612 + SDC-10-6

+

RBBL

Page-15



+ Installations for WB-606612 + SDC-10-6

Page-16



+ Installations for WB-606612 + SDC-10-6

® Take out the number: FBL

® Fasten FBL to LBBU and LSD with:

Hardware A

. , Grainger
Part name Description Photos Q'ty Model #
Hex Screw 3/8 x 2-1/2" 2 1Yu47
Nylon Hex Nut 3/8” 2 3HDU4
NYLON HEX NUT
0OD23
Flat Washer 3/8" x OD23 x 2T 4 *1JY33

(*) Hardware item at similar spec ava#able locally.



Part name

Description

Hardware E

Grainger

Q'ty

Model #

Hex Screw 3/8 x 3/4" ! 1 1YU42
1-1/2"—
Hex Screw 5/16" X 3/4" ié — ey 5/16" 1 1YU33
/0 — sl S
| ‘."2" — 1 _:g' = 7,; 16
S 1—5/8"
3/4" — i
Flat Washer 3/8" x OD23 x 2T 1 *1JY33
Flat Washer 5/16" x OD23 x 2T 1 *1JY31

Page-18



+ Installations for WB-606612 + SDC-10-6

»
[ |

G

-

FBL

LSD

Page-19



+ Installations for WB-606612 + SDC-10-6

® Take out the number: FBR

® Fasten FBR to RBBU and RSD with:

® HardwareB

. , Grainger
Part name Description Photos Q'ty Model #
Hex Screw 3/8 x 2-1/2" 2 1Yu47
Nylon Hex Nut 3/8” 2 3HDU4
NYLON HEX NUT
0OD23
Flat Washer 3/8" x OD23 x 2T 4 *1JY33

(*) Hardware item at similar spec ava#able locally.



Hardware F

. , Grainger
Part name Description Photos 0] Model #
Hex Screw 3/8 x 3/4" 1 1YU42
Hex Screw 5/16" X 3/4" = = — 1 1YU33

3/8" — e St
1 /2" — e 7/ 16
ol
3/4" —F %i‘_’ - '
Flat Washer 3/8" x OD23 x 2T 1 *1JY33
Flat Washer 5/16" x OD23 x 2T 1 *1JY31

(*) Hardware item at similar spec avatable locally.



+ Installations for WB-606612 + SDC-10-6

RBBU

FBR

RSD

Page-22



+ Installations for WB-606612 + SDC-10-6
e Take out the number: RUSD

® Join RUSD to RSD and RBBU with:

Hardware N
- ), Grainger
Part name Description Photos Q'ty Model #
el c/3)
Hex Screw 5/16 x 3/4" 1/4" T . 21 1YU33
3/8" —Fe=d_ /16
12" — e /7/16
3/4 —t::‘f g °
0OD23
Flat Washer 5/16”" x OD23 x 2T 35 *1JY31
Nylon Hex Nut 5/16" 14 3XTK3
NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-23



+ Installations for WB-606612 + SDC-10-6

RBBU

RSD

Page-24



+ Installations for WB-606612 + SDC-10-6
e Take out the number: LUSD

® Join LUSD to LSD and LBBU with:

Hardware N
- ), Grainger
Part name Description Photos Q'ty Model #
el c/3)
Hex Screw 5/16 x 3/4" 1/4" T . 21 1YU33
3/8" —Fe=d_ /16
12" — e /7/16
3/4 —t::‘f g °
0OD23
Flat Washer 5/16”" x OD23 x 2T 35 *1JY31
Nylon Hex Nut 5/16" 14 3XTK3
NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-25



+ Installations for WB-606612 + SDC-10-6

® Join LUSD to RUSD with:

Hardware M

- Grainger
Part name Description Photos Model #
Hex Screw 3/8"x 1" 12 1YU43
Flat Washer 3/8" x OD23 x 2T 24 *1JY33
Nylon Hex Nut 3/8" 12 3HDU4
NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-26



+ Installations for WB-606612 + SDC-10-6

LSD

!

LBBU RBB

Page-27



+ Installations for WB-606612 + SDC-10-6
Take out the number: SSPJ. BSPJ

® Fasten SSPJ. BSPJ to LSD and RSD with:

Hardware P

Grainger
Model #

Part name Photos Q'ty

) —
m

|

| ‘

Hex Screw 5/16 x 3/4" by S = 51r~ 8 1YU33
15" = 7/16"
2 :'_ i 58.
3/4" —
0OD23
Flat Washer 5/16" x OD23 x 2T 8 *1JY31

(*) Hardware item at similar spec available locally.

Page-28



+ Installations for WB-6055P + SDC-B-3-2.

LUSD

Page-29



+ Installations for WB-606612 + SDC-10-6

e Take out the number: CR.

® Fasten CR toLSD and RSD with:

Hardware G

Part name Description Photos Q'ty

Hex Screw 1/4 x 3/4" 16

Grainger
Model #

1YU24

Flat Washer 1/4" x OD19 x 2T 16

*1JY29

(*) Hardware item at similar spec available locally.

Page-30




+ Installations for WB-6055P + SDC-B-3-2.

LSD \ /

CR

Page-31



+ Installations for WB-6055P + SDC-B-3-2.

e Take out the number: CS.

® Fasten CS toLSD and RSD with:

Hardware X

Grainger

Part name Description Photos Qty Model #

!1.‘

| |
w

Hex Screw 5/16 x 3/4” 6 1YU33

- (Jf'J' N

N OO A

 d? e B B B il
I

1 N
B e 1A

AREERLY LS

—

A

L B
T LTI 3

,\
—r
w,
N
-

Flat Washer 5/16" x OD23 x 2T 6 *1JY31

(*) Hardware item at similar spec available locally.

Page-32



+ Installations for WB-6055P + SDC-B-3-2.

LSD

Page-33



+ Installations for WB-6055P + SDC-B-3-2.

"yeiq yoeg uo
a1m s3ybr bupiom

‘UMOYS mo.le se Jjeiq Qo._r =2y] uo
yaIym 310y ay3 oul axm syybry Bunjiopm (jeasur

"yeiq xumn. “_Em yeiq dog
-M3IA Ajquiasse pajajdwod s3ybi bunjiom

T dais

*yeiq doy uo 3|04

uoIPNIISUT uoneulquwo) ybi7 bunjiom

Page-34



".‘N."‘N“M“.‘.N‘N“.“

w‘&“
o
R s

S

Complete.

..mmwwwwmmn»q-u»wu A
v-'a

R TP

(‘(uuw«m.’ﬂ <) ..

N
’- A 4

Screw Nuts tightly on both sides.

Page-35



'SMRJIS 31 aaowal AqQ Jaidepe 3y JO JSA0D 3y} Lo el

(brg - yo1 ) spieoq auyy uado 0] SMIDS Y UIS00T

T das

Page-36



U949 pue U9
¥oe|g pue yoeig

9JYM pue ajiym
!pajeuIquiod SaJIMm 10j0D aWes

"yeiq oeg
wouy saum s3ybr Bupjiopy

‘pejeuUIqUIoD
Apeaisje salip

Page-37



(ybry pue yo1)
‘Apybn maios pue yoeq spieoq ayl Ho0o7

(ybry pue o)
*SM1DS UJIM 3DBq JSA0D 33 D07

Page-38



+ Installations for WB-606612 + SDC-10-6

Step 2.

Page-39



+ Installations for WB-606612 + SDC-10-6
Take out the number: HEPA

® Fasten HEPA to MACHINE with:

Hardware W

Grainger
Part name Model #

Ll |
y
A J)

£33 <1
Hex Screw 3/8" x 1” i | %i__; = 12 1YU43
o ;:;fg:-— 5/8"
S
i "
Flat Washer 3/8" x OD23 x 2T 12 *1JY33

(*) Hardware item at similar spec available locally.

Page-40



+ Installations for WB-606612 + SDC-10-6

—
avani

environmental

MACHINE

Page-41



+ Installations for WB-606612 + SDC-10-6

Page-42



+ Installations for WB-606612 + SDC-10-6

Take out the number: C1

® Fasten C1 to MACHINE with:

Hardware T

Part name Grainger

Model #

Ll |
y
A J)

E3E— /2
Hex Screw 3/8" x 1 e i 16 | 1YU43
o ;:ZEE‘SS'
o — S
i "
Flat Washer 3/8" x OD23 x 2T 16 *1JY33

(*) Hardware item at similar spec available locally.

Page-43



+ Installations for WB-606612 + SDC-10-6

MACHINE

C1

Page-44



+ Installations for WB-606612 + SDC-10-6

e Take out the number: A1l and B1.

® Fasten A1 and Bl to C1 with:

Hardware R

Grainger

Part name Description Photos Y Model #

'l‘

Hex Screw 5/16 X 3/4" VA TESEd—s5/16" | 20 | 1YU33
Von__ Fa—7/16'
4..t:;tt ¢
0OD23
Flat Washer 5/16" x OD23 x 2T 20 *1JY31

(*) Hardware item at similar spec available locally.

Page-45



+ Installations for WB-606612 + SDC-10-6

Bl

Page-46



+ Installations for WB-606612 + SDC-10-6

e Take out the number: B2.

® Fasten B2 to Bl with:

Hardware Q
. , Grainger
Part name Description Photos Q'ty Model #
o
L - |
| =S8 — C /27
1/4" — S
" 3/8" — o~ 2/16
Hex Screw 5/16 x 1 /72" — o= 7/16" 10 1YU34
34" — | 5/8
3 1 7/8
1" — =
¥
Flat Washer 5/16" x OD23 x 2T 20 *1JY31
Nylon Hex Nut 5/16" 10 3XTK3
NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-47




+ Installations for WB-606612 + SDC-10-6

B2

Page-48



+ Installations for WB-606612 + SDC-10-6

e Take out the number: B3 and B4
® Fasten B3 to B2 and LUSD with:

® Fasten B4 to B2 and RUSD with:

Hardware R

Grainger

Part name Description Photos Q'ty

Model #

!fl‘

edd ) B B b i

| |
wu

v NWD

32 1YU33

NOO NS
|

Hex Screw 5/16 x 3/4" “

- (J:LJ‘ N

P e 2Py

—

-

L B
PV A T

Flat Washer 5/16" x OD23 x 2T 32 *1JY31

(*) Hardware item at similar spec available locally.

Page-49



+ Installations for WB-606612 + SDC-10-6

RUSD LUSD

Page-50



+ Installations for WB-606612 + SDC-10-6

e Take out the number: A4 and AS5.

® Fasten A4 to A5 with:

Hardware Q
. , Grainger
Part name Description Photos Q'ty Model #
—
L
SEe=—5/32"
1/4" — == e
" 3/8" —F& 2/16
Hex Screw 5/16 x 1 /2" — o 7/16" 10 1YU34
. 58
34— e
. [ 7/8"
1" —H =5

Flat Washer 5/16" x OD23 x 2T 20 *1JY31

Nylon Hex Nut 5/16" 10 3XTK3

NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-51



+ Installations for WB-606612 + SDC-10-6

A4

Page-52



+ Installations for WB-606612 + SDC-10-6

e Take out the number: A2 and A3.

® Fasten A2 to A3 with:

Hardware Q
. , Grainger
Part name Description Photos Q'ty Model #
—
- |
g —5/32
1/4" — == )
" 3/8" — o~ 2/16
Hex Screw 5/16 x 1 /2" — o 7/16" 10 1YU34
. 58
3 —
. =] 7/8"
1" —

Flat Washer 5/16" x OD23 x 2T 20 *1JY31

Nylon Hex Nut 5/16" 10 3XTK3

NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-53



+ Installations for WB-606612 + SDC-10-6

A2

A3

Page-54



+ Installations for WB-606612 + SDC-10-6

® Fasten Al to A2 with:

® Fasten A3 to A4 with:

Hardware Q
. , Grainger
Part name Description Photos Q'ty Model #
—
- |
g —5/32
1/4" — == )
" 3/8" — o~ 2/16
Hex Screw 5/16 x 1 /2" — o 7/16" 20 1YU34
. 58
3 —
. =] 7/8"
1" —

Flat Washer 5/16” x OD23 x 2T 40 *1JY31

Nylon Hex Nut 5/16" 20 3XTK3

NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-55



+ Installations for WB-606612 + SDC-10-6

Page-56



+ Installations for WB-606612 + SDC-10-6

® Take out the number: TH and TU

® Fasten TUto MSDU and A2 with:

Hardware Z

Grainger

Part name Photos Model #

Hex Screw 3/8 x 3/4"

Flat Washer 3/8" x OD23 x 2T 4 *1JY33

(*) Hardware item at similar spec available locally.

Page-57



+ Installations for WB-606612 + SDC-10-6

® Fasten TH to LUSD and RUSD with:

Hardware Y

Grainger

Part name

Model #

Hex Screw 1/2" x 1" 20 1YU42

Flat Washer 1/2" x OD28 x 3T 20 *1JY35

(*) Hardware item at similar spec available locally.

Page-58



+ Installations for WB-606612 + SDC-10-6

Page-59



+ Installations for WB-606612 + SDC-10-6

Page-60



+ Installations for WB-606612 + SDC-10-6

® Take out the number: A6

® Fasten A6 to A5 with:

Hardware R

Grainger
Model #

Part name

P — 5/32
Hex Screw 5/16 x 3/4" 1/4'—F = _ 51 10 1YU33
3/8" —Fam=r  2/\9
e 7/16
POEE -
0OD23
Flat Washer 5/16" x OD23 x 2T 10 *1JY31

(*) Hardware item at similar spec available locally.

Page-61



+ Installations for WB-606612 + SDC-10-6

A6

Page-62



+ Installations for WB-606612 + SDC-10-6

Page-63



+ Installations for WB-606612 + SDC-10-6

® Take out the number: TABLE — Side plate

® Fasten TABLE — Side plate to WORKING TABLE with:

Hardware U

Part name M Photos Q'ty ﬁ,lr::;?g

5/16 x 3/4”

Hex Screw

Flat Washer 5/16" x OD18 x 2T 68 *1JY31

(*) Hardware item at similar spec available locally.

Page-64



+ Installations for WB-606612 + SDC-10-6

TABLE — Side plate

Working Table

Page-65



+ Installations for WB-606612 + SDC-10-6

Working
Table

Page-66



+ Installations for WB-606612 + SDC-10-6

Center side panels can be removed to increase working area

Page-67



+ Installations for WB-606612 + SDC-10-6

Page-68



+ Installations for WB-606612 + SDC-10-6

® Take out the number: INTAKE

® Fasten INTAKE to WORKING TABLE with:

Hardware U

Part name M Photos Qty ﬁar::;?:

g',

Hex Screw 5/16 x 3/4" /4" —pE] O 40 | 1YU33
e e
OD18
Flat Washer 5/16” x OD18 x 2T 40 *1JY31

(*) Hardware item at similar spec available locally.

Page-69



+ Installations for WB-606612 + SDC-10-6

Combination

Page-70



+ Installations for WB-606612 + SDC-10-6

Page-71



+ Installations for WB-606612 + SDC-10-6

® Take out the number: EW

® Fasten EW to TABLE with:

Hardware V

Part name ty ﬁlr::;?i

Hex Screw 5/16 X 3/4” /4" —pE] O 4 | 1YU33
e e
OD18
Flat Washer 5/16” x OD18 x 2T 4 *1JY31

(*) Hardware item at similar spec available locally.

Page-72



+ Installations for WB-606612 + SDC-10-6

Page-73



+ Installations for WB-606612 + SDC-10-6

Page-74



5/32"

_5/16"
—_— 7/16"

-5/8”
_7/8"

1-1/2"

2"
2-1/4" —

2-1/2"
2-3/4" —

P —
3-1/4"—
3-1/2" —
3-3/4" —

4"_
4-1/4" —
4-1/2" —

4-3/4"
5" —
5-1/4" —
5_1/2n —
5-3/4" —
6" —

6-1/4"
6-1/2" —
6-3/4" —

y
7-1/4" —
7-1/2" —
7-3/4" —

8" —

8-1/2"
9n e
o-1/2" —

10" = |

1-1/4"

—1-3/4"

5mm
10mm
15mm
20mm
25mm
30mm
35mm
40mm
45mm
50mm
60mm
70mm
80mm
90mm
100mm
110mm
120mm
130mm
140mm
150mm
160mm
170mm
180mm
190mm
200mm
210mm
220mm
230mm
240mm

250mm




Flat Washer: 1/4"

0oD23
0oD13 0OD19

Flat Washer: 5/16"
0D28 0D30

CNOROROXO

Flat Washer: 3/8"
0D23 0OD25 0D28 0OD30

5666

Flat Washer: 1/2"

0D25 0D28 0OD34
Flat Washer: 7/16" Flat Washer: 5/8"
0D25

OD38 0D40

Page-76



HEX NUT

3/16" 1/4“
HEX NUT HEX NUT
NYLON HEX NUT
1 /4u 5/ 16"
NYLON HEX NUT NYLON HEX NUT

5/16"

"

HEX NUT

3/8"

NYLON HEX NUT

Page-77

3/8"

L

HEX NUT

1/2u

NYLON HEX NUT

1/2"

HEX NUT



